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Engineering Material Laboratory Carried Out Tests by Type - Emirate of Dubai
(2007 - 2009)
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Issued Reports Carried Out Tests Received Samples Received Requests Eo
Type of Test
il
2009 2008 2007 2009 2008 2007 2009 2008 2007 2009 2008 2007
Soil Tests 18,215 21,356 36,192 36,167 49,266 60,058 25,846 41,667 42,199 10,047 14,910 16,858 Ayl yogaod
Concrete Tests 69,377 59,308 59,353 203,534 178,318 200,611 94,530 105,441 47,042 94,445 105,370 47,042 Al yognd
Asphalt Tests 23,910 39,295 31,930 164,163 285,021 232,254 33,999 64,994 55,065 15,139 26,525 23,295 b ¥l ogond
Cumulus Tests 12,079 12,290 12,959 12,955 13,232 13,900 3,567 4,494 4,116 3,567 4,494 4,113 PLS I yogd
Chemistry Tests 11,149 10,413 10,578 11,781 10,949 11,073 5,148 5,473 4,449 5,135 5,397 4,415 slgunS yogoud
Total 134,730 142,662 151,012 428,600 536,786 517,896 163,090 222,069 152,871 128,333 156,696 95,723 &,q_él

Source : Dubai Municipality
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